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Company Name LUSUN TECHNOLOGY (JIANGSU) CO.,.LTD.

shown on Report

o oHk LI I3 N T Bl i AT B AR ik 2 5

Address NO.2 SONGNAN ROAD (E) QIANDENG TOWN KUNSHAN SUZHOU JIANGSU

PAF IR i B A B B B RS FA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

FE i 25 T

Sample Name Lead wire

SR TELES) Tk

Model No. Lead wire

MR FR ISR AR

Material Oxygen Free Copper

FESR R H B 2024.06.25

Sample Received Date Jun. 25, 2024

T Rl ! 2024.06.25-2024.07.01

Testing Period Jun. 25,2024 to Jul. 1,2024

BRZER RAEE P ER, SRR RIE (Pb), 4R (Cd), R Hg), 7S (Cr(VI)), £ N\wemdl
IR (PBBs), 2 iR KMk (PBDEs), <F%E . FERNH (DBP, BBP, DEIP, DIBP),
’%% (Be), #fi(Sb), ZS¥F-+ %% (HBCDD), 4 (F), S (CL), ¥ (Br), M (I) k47
1o

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP), Beryllium(Be),
Antimony(Sb), Hexabromocyclododecane (HBCDD), Fluorine (F), Chlorine (Cl),
Bromine (Br), Iodine (I) in the submitted sample(s).

UK /R 25 57 HZ T

Test Method/Test Result(s) Please refer to the following page(s).

’{;%%6\ o 2024.07.01

Date
FRELE
Sy ) FTHELIL Lab Manager No. RIg8384660
T2 ) AT AT IX T 5 813515
(fl#fional Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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KK HE Test Method
. gy WA 28
W5 H WA 7% M s
Measured
Test Item(s) Test Method Equipment(s)
By IEC 62321-5:2013 ICP-OES
Lead (Pb)
i IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
N IEC 62321-7-1:2015 UV-Vis
Hexavalent Chromium (Cr(VI))
EZ S TEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
Z IR KTk IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
AR R MR IEC 62321-8:2017 GC-MS
Phthalates (DBP, BBP, DEHP, DIBP)
1 Z#US EPA 3050B:1996 & US EPA ICP-OES
Beryllium(Be) 6010D:2018
Refer to US EPA 3050B:1996 & US EPA
6010D:2018
B Z%US EPA 3050B:1996 & US EPA ICP-OES
Antimony(Sb) 6010D:2018
Refer to US EPA 3050B:1996 & US EPA
6010D:2018
PAYL 7 Ny g T IEC 62321-9:2021 GC-MS
Hexabromocyclododecane (HBCDD)
£z SIEEN 14582:2016 I
Fluorine (F) Refer to EN 14582:2016
£ SHEN 14582:2016 IC
Chlorine (Cl) Refer to EN 14582:2016
B SHEN 14582:2016 c
Bromine (Br) Refer to EN 14582:2016
filt ZHEN 14582:2016 Ic
Todine (T) Refer to EN 14582:2016
Hotline:400-6 33 www.cli-cert.com  E-mailiinfo@cti-cert Complaint call:07 681700 laint E-mail:complaint@:t
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R S5 2R Test Result(s)

WA H Tested Item(s) %%;Olzes“lt K H R MDL
% Lead (Pb) N.D. 2 mg/kg

% Cadmium (Cd) N.D. 2 mg/kg

K Mercury (Hg) N.D. 2 mg/kg
N4 Hexavalent Chromium (Cr(VI)) ND. Y 0.10 pg/cm? (LOQ)
WAITE Tested Item(s) %%i)()l;esult FERH R MpL
gﬁ% Polybrominated Biphenyls (PBBs)

—JRIPZK Monobromobiphenyl N.D. 5 mg/kg
TIREXR Dibromobiphenyl N.D. 5 mg/kg
R Tribromobiphenyl N.D. 5 mg/kg
VPRI Tetrabromobiphenyl N.D. 5 mg/kg
FLIREEZK Pentabromobiphenyl N.D. 5 mg/kg
INIRBEAR Hexabromobiphenyl N.D. 5 mg/kg
LXK Heptabromobiphenyl N.D. 5 mg/kg
JUBRBEZE Octabromobiphenyl N.D. 5 mg/kg
JUIREXZR Nonabromobiphenyl N.D. 5 mg/kg
TIREX K Decabromobiphenyl N.D. 5 mg/kg
PRI H Tested Item(s) %%i)()lzesult TR HY PR MDL
%I —FEBE Polybrominated Diphenyl Ethers (PBDEs)

— R — 2K Monobromodiphenyl ether N.D. 5 mg/kg
R — 2Kk Dibromodiphenyl ether N.D. 5 mg/kg

— R 2K Tribromodiphenyl ether N.D. 5 mg/kg

¥R K Tetrabromodiphenyl ether N.D. 5 mg/kg
TR 2Kk Pentabromodiphenyl ether N.D. 5 mg/kg

75 VR 2K T3k Hexabromodiphenyl ether N.D. 5 mg/kg
‘¥R — 2K Heptabromodiphenyl ether N.D. 5 mg/kg
J\IR — 2K Octabromodiphenyl ether N.D. 5 mg/kg
LR — 2Kk Nonabromodiphenyl ether N.D. 5 mg/kg

+ - — 2Kk Decabromodipheny! ether N.D. 5 mg/kg
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R S5 2R Test Result(s)

. %% Result N

WA H Tested Item(s) ™ FERL HFR MDL
4% — FHERME Phthalates (DBP, BBP, DEHP, DIBP)

ARZK — R T Big Dibutyl phthalate N.D. 50 mg/kg
(DBP)

CAS#:84-74-2

PR IR T B 2R Butyl benzyl N.D. 50 mg/kg
phthalate (BBP)

CAS#:85-68-7

SRR HR — (2-£.3E) 2l Di- N.D. 50 mg/kg
(2-ethylhexyl) phthalate (DEHP)

CAS#:117-81-7

AR — H R — 5% T I Diisobutyl phthalate N.D. 50 mg/kg
(DIBP)

CAS#:84-69-5

N %% Result .

VAT E Tested Item(s) 0 FiER B R MDL
#f Beryllium (Be) N.D. 10 mg/kg

B Antimony (Sb) N.D. 10 mg/kg

. %% Result .

JRAITE Tested Item(s) — F5 354 B B MDL
ISR Hexabromocyclododecane N.D. 20 mg/kg
(HBCDD)

N %% Result N
VRN E Tested Item(s) o0 FrigA R MpL
% Fluorine F N.D. 10 mg/kg

4 Chlorine (Cl) N.D. 10 mg/kg

¥ Bromine (Br) N.D. 10 mg/kg

fif Todine (I) N.D. 10 mg/kg
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FE &/ BRALHR Sample/Part Description
e CTIFEARID ik
No. CTI Sample ID Description
1 002 R, )R
Mixed test, cupreous metal
B TG, W K % BZEREERTE.
gﬁﬁgﬁgx ST AR, THRERFRBIRE MR R LT —FA— R &
N.D. = Rt CNFIriER t IR aE 2 IR)
-mg/kg = ppm = H 53—
-LOQ = SE B[R, 7N % B € R 40.10 pg/em?
N EEIRE N T0.10 pg/em?,  BEGAK NS . H T ARSRAEE S A S AR A AR H 3, B
7S B I 2 SRAN R ARSI A A 3 7N B IR S
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury, Beryllium,
Antimony.
-As specified by client, the test was conducted by mixing several samples together. The
result(s) shown on this report may be different from the content of any homogeneous
material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-Y The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The
coating is considered a non-Cr(VT) based coating. Information on storage conditions and
production date of the tested sample is unavailable and thus Cr(VI) results represent status of
the sample at the time of testing.
R RGPPSR ERRE . BE. DVABRERH . SVEARREENAE.
Note: The testing data and result(s) in this report is(are) just for scientific research, education,

Hatlina*AQNLA7R2 227
Hotline:400-6788-333

internal quality control and product development etc.
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ﬁﬂﬂﬁﬁ Test Process

1.

#(Pb), #(Cd)

Lead (Pb), Cadmium (Cd)

a3 5
Test Report
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FRE P& T AR A
Weigh sample and place it

in a vessel

IS il

Add digestion reagent

e R

Digest the sample

FA TR Akl 2
B 77 5':3':15-2]: H — B
- N . Dry Ashing/
J" ICP-0OES B oy e P Yy g .
| i LB TFK E T Alkali Fusion/ Residue i
Analvzed b (: Make up with Acid Dissolution <:
4 T deionized water Filtration
ICP-OES P
1T 11
Solution
2. 7 (Hg)
Mercury (Hg)
T T R N3 Ak 7 : AR
c1gh Samp’e and place 3 :> Add digestion reagent Digest the sample
in a vessel
HRE /R
VR EE <: BRI
1 ICP-OES EETREE Alkali Fusion/ Residue .
Ay (::I Make up with Acid Dissolution o i
Amalyzed by ioni Filtration
ICP-OES deionized water —
Solution
3. Mg Cr (VD))
Hexavalent Chromium (Cr(VI))
S F b K AR B B S
Vg A St A JEHPR 2B A
ARAA M U A (FE R #hKEF=1em?:1mL) ILUEH B A
Take a portion of [—— Extraction with boiling water —— A Filter and remove
i 1 {The ratio of sample area to boiling water th 1
T ARIpe volume is 1 em?to 1 mL) © sample
H UV-Vis 447 T It i T pH
K — — Adjust the pH value
Analyzed by UV-Vis Add test solution .
of the solution
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:07 681700 Complaint E-mail:complaint@cti-cert.com
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4. ZWELK (PBBs), IR _FKE (PBDEs)

Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDEs)

HREFRTESH A HLIE A2 TR
Weigh sample and place — Extracted with — S —
it in a thimble organic solvent
Fl GC-MS 4+ #7 ARRAESR PR IUF R E AR
— Make up with o Transfer the extract into a

Analyzed by GC-MS

organic solvent volumetric flask

5. 4 _HERfEE (OBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

WEHGTEE S B A PLIA I A H TR RERUR
Weigh sample and place — Extracted with "
- 2 B i v Concentrate the extract
it in a thimble organic solvent
Fi] GC-MS 43 AAHSHER IR E A RN
— Make up with — Transfer the extract into a
Analyzed by GC-MS : :
organic solvent volumetric flask
6. P(Be), BH(SD)
Beryllium(Be), Antimony(Sbh)
PR B RE T HE R IO R H WRFE &
Weigh sample and place itin a ——| Add digestion reagent :> Digest the sample
conical flask
FE AR A
) ik b B ] Bl i
= . T — | Dry Ashing/ ;
H Ig\i}_o s LETK }‘E_ & Alkali Fusion/ Residue it
T <:| Malke up with Acid Dissolution <:
Analyzed by deionized water Filtration
ICP-OES T
Solution
Hotline:400 E-mail:info@cti-cert.com  Complaint call:07 681700 Complaint E-mail:complaint@cti-cert.com
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7. 7NIR¥FF+%% (HBCDD)

Hexabromocyclododecane (HBCDD)

Weigh sample and place
it in a thimble

FHA HLIE I3
Extracted with

organic solvent

AR

Concentrate the extract

J

F GC-MS 45t

Analyzed by GC-MS

(—

REENER
Make up with

organic solvent

FREREREEERN
Transfer the extract into a

volumetric flask

8. ®@E, ﬁ (C1), ®Er),

BL(T)

Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (I)

TR LR T UL

sample cup of bomb

Weigh and place sample in a

AR

Fill the bomb with oxygen

R PR
Combust the samiple in

oxygen bomb

J

] Make up with Transfer the sample solution
Analyzed by IC . ; :
B i ultra-purity water into a volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Comy

ymplaint E-mail:complaint@cti-cert.com
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e R

Photo(s) of the sample(s)

7 B Statement:

1 RTINS To s N <o B B At B 4 2 o R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. fRAEHCR A FAARR Sk RS RORE AR R R AL, AE R RO S 5T, CTURAZ S S
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. A ERTI A RAOS ZIFE o 51575
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. BRAES AU, RS HILAC-G8:09/2019 / CNAS-GLO15:2022 181 FH A7 814252 (w=0) — o4 & B AT 445 M ) v
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;
5. RECTIRIHIF &, NIy EHAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
6. WA & L NE SR I AR ER, UL SOHE.
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***T&%éﬁﬂ_{***

*** End of report ***
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